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30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.75 dBm -41.75 dB 30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.91 dBm -41,91 dB
725,000 MHz 1,000 GHz 100.000 kHz 852.06044 MHz -58,38 dBm -45,38 dB 725,000 MHz 1,000 GHz 100.000 kHz 948.48901 MHz -58.23 dBm -4523 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67683 GHz -48.43 dBm -35.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.58985 GHz -48.32 dBm -35.32 dB
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30.000 MHz 630,000 MHz 100.000 kHz 256.10195 MHz -54.24 dbm -41.24 dB 30,000 MHz 630.000 MHz 100.000 kHz 256.10155 MHz -54.62 dBm -41.62 dBb
725.000 MHz 1.000 GHz 100.000 kHz 984.20330 MHz -58.86 dBm -45.86 dB 725,000 MHz 1,000 GHz | 100.000 kHz 847.66484 MHz -59,00 dBm -46.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -48.23 dBm -35.23 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.39865 GHz -48.17 dém -35.17 dB
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30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.40 dBm -41.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54,39 dBm -41,39 dB
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30.000 MHz 630,000 MHz 100.000 kHz 256.10195 MHz -54.72 dbm -41.72 dB 30,000 MHz 630.000 MHz 100.000 kHz 256.10155 MHz -54.50 dBm -41.50 dB
725.000 MHz 1.000 GHz 100.000 kHz 985.30220 MHz -59.00 dBm -46.00 dB 725,000 MHz 1,000 GHz | 100.000 kHz 963.59890 MHz -58,77 dBm -45.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42714 GHz -48.48 dBm -35.48 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42664 GHz -48.86 dBm -35.86 dB
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30.000 MHz 630,000 MHz 100.000 kHz 256.10195 MHz -54.43 dbm -41.43 dB 30,000 MHz 630.000 MHz 100.000 kHz 256.10155 MHz -54,63 dBm -41.63 dB
725.000 MHz 1.000 GHz 100.000 kHz 847.93956 MHz -59.02 dBm -46.02 dB 725,000 MHz 1,000 GHz | 100.000 kHz 931.73077 MHz -58,91 dBm -45.91 dB
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725,000 MHz 1.000 GHz 100.000 kHz 918.81868 MHz -58.97 dBm -45.97 dB 725,000 MHz 1.000 GHz 100.000 kHz 844.09341 MHz -50.01 dBm -46.01 dB
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.30 dB Mode Auto Sweep

pec 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,30 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
Ine SPURIOUS LINE ABS e $PURIOUS LINE ABS
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 T |‘ A, -50 dBm L ol
L
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -53.98 dBm -40.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.41 dBm -41.41 dB
725,000 MHz 1,000 GHz 100.000 kHz 996.29121 MHz -59,03 dBm -46,03 dB 725,000 MHz 1,000 GHz 100.000 kHz 860.30220 MHz -58.90 dBm -45,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.68533 GHz -48.79 dBm -35.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67633 GHz -48.88 dBm -35.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -43.09 dBm -30.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42,97 dBm -29.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88778 GHz -48.73 dBm -35.73 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -48.79 dBém -35.79 d&
— —
L ] o [

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.30 dB Mode Auto Sweep

@1 AvgPwr
Limit 1lwnrk PAES
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 der
R —
-50 A
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 256.10185 MHz -54.61 dBm -41.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.52198 MHz -58.97 dBm -45.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.57536 GHz -48.66 dBm -35.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.34 dBm -29,34 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89928 GHz -48.73 dBm -35.73 dB
o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum pec 1 I:Iv?
Ref Level 0.00 dBm Offset 10.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk
10 4dRE—BPURIOUS LINE ABS 10 4dfE—BPURIOUS LINE ABS
- - H—F
SPURIOUS._LINE_ABS_ B LINE_ABS_
20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
m e A4 ||l -0 dBm A,
,.‘—1.:.—
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.55 dBm -41.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -54.64 dBm -41.64 dB
725,000 MHz 1,000 GHz 100.000 kHz 820.19231 MHz =-59,10 dBm -46,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 900.41209 MHz -59,10 dBm -46,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67333 GHz -49.01 dBm -36.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63084 GHz -48.93 dBm -35.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.71 dBm -29.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42,99 dBm -29.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90027 GHz -48.47 dBm -35.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -48.71 dém -35.71 d&
— —
] o Ax

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.30 dB Mode Auto Sweep

MAR.Z020 15

@1 AvgPwr
Limit 1lwnrk PAES
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40
MM
A
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 256.10185 MHz -54.48 dBm -41.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 953.43407 MHz -58.92 dBm -45.92 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64084 GHz -48.33 dBm -35.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.88 dBm -29,88 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88976 GHz -48.68 dBm -35.68 dB
( I ] o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0017
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0021

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamman 1as. FCC RADIO TEST REPORT Report No. : FG010720B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 2.72 455 3.68 5.83 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.01 6.38 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

—

Report No. : FG010720B
LTE Band 13/ 10MHz / QPSK
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 dém  Offset 1040 dB Ref Level 30.00 dém  Offset 1040 dB
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view @152 view
- G
o v - o
\ . <2
00 \‘ 00 -
1E4 1 % 1E- '\ T
8 \
\ \ \
| + \;
1 1 =
1 ) | \
CF 782.0 MHz i Mean Pwr + 20.00 di CF 782.0 MHz - Mean Pwr + 20.00 db
C y C Distri Function Samples: 130000 C y C Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0a% | p.o1%e | mean | poak | crest__ | 0% | 195 | 0a% | p.01%
Trace 1 | 2100 cBm 23,77 dbm 2.77 da 2.20 dB 2.64 OB 2.72 dB 2.76 dB Trace 1 | 2137 cbm 26,49 dbm 5.12 dB 2.43 dB 3.97 dB 4.55 db 4.93 dB
L J J [ L J ] [ TR
LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 dém  Offset 1040 dB Ref Level 30.00 dém  Offset 1040 dB
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
@153 view @153 view
S
g
00 1 00 -
i B
S 5 .
< 5 <
1EA 1 1E-L ¥
1 ) 1 \ )
1
, |
CF 782.0 MHz i Mean Pwr + 20.00 di CF 782.0 MHz - Mean Pwr + 20.00 db
C y C Distri Function Samples: 130000 C y C Di Function Samples: 130000
mean | poak | crest | 10% | 19 | oase | 1% | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,22 dbm 23,99 dbm 3.77 d8 2.67 dB 3.57 dB 3.66 dB 3.77 dB Trace 1 | 20,55 cbm 27,06 dbm 5.5 d8 3.04 dB 4.90 dB 5.83 dB 5.29 dB
L J J [ L i ] SRR e
LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 10,40 b Ref Level 30.00 cBm  Offset 10,40 b
lo_att 30de  AQT 2ms @ RBW 10 MHz lo_att 30de  AQT 2ms @ RBW 10 MHz
@153 view @153 view
; !
00 - 00
3| 5
| § N S
| < <
1E- - 1E- \
4 3 5
1€ 1€ 3 )
CF 782.0 MHz i Mean Pwr + 20.00 di CF 782.0 MHz ‘ - Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distril Function Samples: 130000
mean | poak | crest | 0% | 19 | 0a% | p.o1%e | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 [ 16.77 dbm | 23.64 dbm 5.07 dB 3.19 dB 4.61 dB 5.01 dB 5.10 dB Trace 1 | 19,44 cbm 26,52 dbm 7.43 dB 3.22 dB 5.33 dB 5.38 dB 7.10 dB
L J J [ L J ] SRR e
TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 Al3-2 of 21



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.96 4.92 - - - -
Middle CH - - - 4.86 4.89 9.79 9.77 - -
Highest CH - - - 4.88 5.03 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.89 - - - - -
Middle CH - - - 4.94 - 9.71 - - -
Highest CH - - - 4.98 - - - - R
TEL : 886-3-327-3456 Page Number : A13-30f 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 100 kHz
o Att 0de SWT 18 ps @ VBW 300kHz  Mode Auto FET o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 1+.02 dbm| Gy 13.07 dbm
781.29800 MHz 781.20800 MHz
= ndB " 26.00 dB| « ndB 26.00 d8)
04 Mt N A A 4.955000000 MHz 04 I L B L W Y 4.915000000 MHz
7 Q factor 157.7 ] Q factor i 158.9
g s od !
-t0d - -10d
i \
20 d 20 df ;J‘ A
foln A,
Aana e - lrmiin, A
a0 Ml 30 .
S
40 df 40 dBm— £
et
s el
0d 60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz GF 779.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 781,296 MHz 14.92 dgm N down 4.955 Mz ML T 7EL.208 MHz 14.07 dém N down 4915 MHz
T1 1 777.012 MHz -11.10 d8m nd8 26.00 d8 T1 1 777.062 MHZ -11.57 dam nd8 26.00 da
T2 1 781,966 MHz -11.48 dom Q factor 157.7 T2 1 7BLO78 MHz -12.14 dBm Q factor 158.9

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
15.21 dBm| ™Il 14.36 dBm|
78289900 MH?Z| 782.28000 MHz
= 26.00 dB @ " ndB 26.00 dB
104 4.855000000 MHz S AP ’\,.J-JM;., VA 4.885000000 MHz|
i Q factor 161.3 Q factor A 160.1
od 4
I |
10 d -
20 d I f
N / T s TN AP B AEARE. |
-40d -40 d
50 df -50 di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 782.859 MHz 15.21 dBm ndB down 4.655 MHz ML 762,26 MHz 14.38 dBm ndB down 4,585 MHz
TL 1 779.612 MHz -10.51 dém nd8 26.00 dB TL 1 779.562 MHz -11.92 dém nd8 26.00 d8
T2 1 784.458 MHz -11.15 dém Q factor 151.3 T2 1 764,448 MHZ -11.38 dém Q factor 160.1

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum s pectrum 7
Ref Level 30.00 GBm  Offsel 10,40 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,40 dB & RBW 100 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.00 dBm| mili] 14.42 dBm|
78323100 MHzZ| 785.17900 MHz
20 26.00 dB| ® M nde 26.00 dB|
04 o 4.875000000 MHz 04 Prrnnncnlpn npn foon A B 5.025000000 MHz
160.7 i Q factor 156.3
od ; od 4
7 /
BUE! -10d o
7 7
f /
20d rRrYs ’ = Tl 20 d v Q
TSN ! SN el A
i) Y0
-40d -40 d
50 d -50 di
-60 d 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 783.231 MHz 15.00 dBm ndB_down 4.875 MHz ML L 7B 179 MHz 14.42 dBm ndB_down £.025 MRz
TL 1 782.052 MHz -10.91 dbm ndd 26.00 dB TL L 7B2.002 MHz -11.70 dbm ndd 26.00 dB
T2 1 786.928 MHz -11.29 dém Q factor 160.7 T2 1 7B7.027 MHz -11.31 d8m Q factor 156.3

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

Spectrum t“g" Spectrum ["5"
Ref Level 30.00 Gbm  Offset 10,40 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 16.69 dBm| ™Il 17.92 dBm|
" 1 780.1620 MHzZ| ) 4210 MHz
= Ix_ 26.00 dB « ; — ndB _ .00 dB
104 8 i \ 9.790000000 MHz| 104 A el et Ml - e, 9.770000000 MHz
b ] | 79.7 b 7 Q factor 80.0
0d8 / L\ 0 de { |
T i >
-10 dBm f 1 -10 dBm ks
/ \ ~ ! 1
20 dBm -+ — 20 dam Lo |
o AR S/ S
30 dBm v —~ -30 dém —
/ Y -
-40 da3m L -40 dam +
e s PR T
-5 dBm 350 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 780.162 MHz 16.69 dBm ndB down .75 MHz ML 1 7E1.421 MHz 17.32 dBm ndB down 9,77 MHZ
TL 1 777.045 MHz -8.89 dsm nds 26.00 dB T1 L F77.125 MHz -8.90 dBm nds 26.00 d8
T2 1 786.835 MHz -9.75 dBm  factor 79.7 T2 1 786.695 MHz -5.94 dBm  factor 80.0
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 13

pectrum [
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
14.96 dBm|
781.50800 MH?Z|
= 26.00 dB
s . 4.885000000 MHz
wod T - i 160.0
0d L
-0 d 4 &
!
20 d -
P P ™S
an . WAS
S
-40d
. S/
o
60 d
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 781.508 MHz 14.38 dBm ndB down 4.685 MHz
T1 1 777.082 MHz -11.44 dBm nd8 26.00 dB
T2 1 781.958 MHz -11.38 dém  factor 160.0
L L J -
corum ) [ ectrum | [=
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.98 dBm| ™Il 16.55 dBm|
781.63000 MH?Z| 21 783.2790 MHz
= M1 ndB 26.00 dB @ 26.00 dB
X “ 5
104 N VSN SSN L0 B o, 4.935000000 MHz 04 e 9.710000000 MHz
| Qfactod MY 158.4 \ 80.7
od . + 0 J\
104 1 04 ‘.
20 d L 20 di 4
/ Y A S -
s s I N AW LAY
' e = 30 -
N
-40d -40 d
e
50 df o ol
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 781.63 MHz 12.98 dBm ndB down 4.935 MHz ML 7B3.279 MHz 16.55 dBm ndB down 9,71 MHz
T1 1 779.532 MHz -12.91 dém nd8 26.00 dB T1 1 777.105 MHz -9.67 dém nd8 26.00 d8
T2 1 784.458 MHz -13.30 dém  factor 158.4 T2 1 766.515 MHz -9.28 dBm  factor 80.7
- — = —
L L J - L JL J [
pectum | =
Ref Level 30.00 GBm  Offsel 10,40 dB & RBW 100 kHz
o att a0ds BWT 105 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 12.58 dBm|
78548900 MHzZ|
e 26.00 dB
A 4.975000000 MHz
10 df 7 L 157.9
od f
/ “l
-od T
10 ¥
Il
20 d -
T A
P SVt Wy |
&l
-40d
50 d
-60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 785.489 MHz 12.58 dBm ndB down 4.975 MHz
TL 1 781.983 MHz -13.64 dam ndd 26.00 dB
T2 1 786.958 MHz -13.26 dam qQ factor 157.9
L JL J o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-6 of 21




ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 4.48 - - - - - -
Middle CH - - - - 4.48 4.48 9.05 8.97 - - - -
Highest CH - - - - 4.52 4.50 - - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.55 - - - - - - -
Middle CH - - - - 4.53 - 9.01 - - - - -
Highest CH - - - - 4.51 - - - - - - -
TEL : 886-3-327-3456 Page Number D A13-7 of 21

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.90 dBm| 14.70 dBm|
780.40900 MH?Z| 780.62900 MHz
= B 4.505494505 MHz « 4.475524476 MHz
- M M = n
04 ),- e N ot wd i i
\
od 4 od
/ \ /
-10d -104d £
H‘ Y [ K
20d - \ 20 o /
A o AT
) - 30 —
P ) /
40 dom-— -40 i
N A VA
25 o 50
60 d -60 db
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 780.408 MHz 15.38 dBm ML 7B0.529 MHz 14.78 dBm
TL 1 777.25225 MHz 9.69 dBm oce Bw 4.505494505 MHz T1 1 777.28222 MHZ 7.85 dam oce Bw 4. 475524476 MHZ
T2 1 781.75774 MHz 10.11 dBm T2 1 781.75774 MHz 9.18 dbm
— —

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.06 dBm| ™l 14,43 dBm)
9000 MHZ 781.26100 MHz
20 - 20
X Oce Bw 4476 MHz “‘ 4475524476 MHz]
o4 | s AT S oa sl W S
T
od 0ol [ b
! / \
-t0d - -10d - -
fﬁ‘ \‘
20 d 20 di +
. P o
g e
-40d -40 d
50 df -50 di
-60 df -60 o
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 782.26 MHz 16.08 dBm ML 7ELZ61 MHz 14.43 dBm
T1 1 779.76224 MHz 10.38 dBm oce Bw 4. 475524476 MHZ T1 1 779.76224 MHzZ 9.53 dBm oce Bw 4. 475524476 MHZ
T2 1 784.23776 MHz 9.58 dbm T2 1 784.23776 MHZ 8.52 dem
— —

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum s pectrum 7
Ref Level 30.00 GBm  Offsel 10,40 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,40 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.19 dBm| mili] 14.88 dBm|
20 78328100 MHzZ| - 783.08100 MHz
o Oce Bw ! 4.515484515 MHz, 4 Oce Bw 4.495504496 MHZ|
et et Ao o TV a P e
104 F e A : 104 SAAYAATAY: Ve AR
/ |
o . 4 0
/ /
BUE! 3 -10d a
/ ]
! _ / -
AR oV I R R
-40d -40 d
50 d -50 di
&nd 60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 783.281 MHz 15.19 dBm ML 7B3.0E1 MHz 14.88 dBm
TL 1 782.24226 MHz 9.64 dBm Occ Bw 4.5154B4515 MHz TL L 782.25225 MHz 9.85 dBm Occ Bw 4.495504496 MHz
T2 1 785.75774 MHz 9.59 dam T2 1 786.74775 MHz 10.09 d8m
L N J L J
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

Spectrum t'ﬁ" Spectrum l"%’
Ref Level 30.00 dém  Offset 10,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.49 dBm| ™Il 16.39 dBm)
2008 782.4600 MHzZ| 2048 781.1610 MHz
. 0.050940051 MHz _Occ Bw 8071028971 MHz
TL o e, P s P A ]
10 df 10 d = *
{ / \
LEE 7 0 dle
/ [ )
-10 dBm + -10 dam : .
| \
/ o [ \
20 dBm f et 20 dem —
al o v ey
30 dBm - - e -30 dém e -
-40 dBm < -40 dBm —
PR WaTA: e
Sodem 0 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 782.48 MHz 17.43 dBm ML 7EL 161 MHz 16.39 dBm
T1 1 777.4845 MHz 10.25 dBm Occ Bw 9.050945051 MHz T1 1 777.5245 MHz 9.40 dém Occ Bw 8.97102B971 MH2z
T2 1 785.5355 MHz 11.10 dBm T2 1 786.4955 MHz 9.71 dém
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

pectrum [

Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz

lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 3.65 dBm)|
780.99900 MHz
= 4.545454545 MHz,

- e AT

.

60 df

CF 779.5 MHz 1001 pts

Marker

Type | Ref | Trc | X-value | ¥-value | _Function |
ML 1 780.958 MHz 13.65 dBm

T1 1 777.21229 MHz 6.59 dBm Occ 8w

T2 1 781.75774 MHz 7.86 dém

L 1 J ]

Span 10.0 MHz

Function Result

4.545454545 MHz

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

corum ) [ ectrum | [=
Ref Level 30.00 dém  Offset 10,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.40 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 15.19 dBm| ™Il 1540 dBm)
0 X 782.01000 MH?Z| - . 781.2010 MHz
Occ B 4.525474525 MHz ¥ 9.010989011 MHz
. | i\ N N Na
10 df = o ™ 10 d et !
/ |
od f od
/ \
BUE! -10d -
|
20 d 20 di J | .
R g T o ~r .
oy . —_
/
-40 -40 df
PRy S
50 df -50di
60 d -60 db
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 782.01 MHz 15.13 dBm ML 7ELZ0L MHz 15.40 dBm
T1 1 779.72228 MHz 6.66 dBm Oce Bw 4.525474525 MHz T1 1 777.5045 MHz 8.42 dém Oce Bw 9.010989011 MHz
T2 1 784.24775 MHz 9.03 dém T2 1 786.5155 MHz 8.78 dbm
— — — —
L L J - L JL J [

Highest Channel / 5MHz / 64QAM

pectum | =

Ref Level 30.00 dBm

Offset 10,40 db « RBW 100 kHz

o att a0ds BWT 10 ps @ VBW 300 khz
SGL Count 100/100

Mode Auta FFT

(@ 17k Max

MiL1] 12.74 dBm)
783.22100 MHz

oOce Bw 4.505494505 MHz

e Lt

SRS SV

A e
40 d
50 df
-6 df
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 783.221 MHz 12.74 dBm
T1 1 782.25225 MHz 9.08 dBm Oce Bw 4.505454505 MHz
T2 1 786.75774 MHz 8.75 dBm
L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG010720B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

147:02

m
ectrur x| Spe: m v
Ref Level 30.00 dém  Offset 10.40 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck ks Limit ¢heck
20 A!':'uau BOURIOUS ) INE ABS 38 20 dbﬁ — L l‘
10dB 10 dB ‘i
0dBm 0 dBm wl
-10 B -10 dBm Il l
20 B -20 dem } \
SPURIGUS_LINE_ABS, SPURIGUS_LINE_ABS / \\
-40 B -40 dBm
1
ﬂ\ A rﬁ\a‘-/ Y
-50 B [ [ -50 dBm T
i i 2080 y
Start 763.0 MHz 7007 pts Stop B806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.19381 MHz -61.25 dem -26.25 d& 763,000 MHz 775.000 MHz 6.250 kHz 767.29770 MHz -61.40 dBm -26.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.26568 MHz -49.11 dém -36.11 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.23761 MHz -49.61 dBm -36.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94361 MHz -53.33 dBm -40.33 dB 775,000 MHz 776.000 MHz 30.000 kHz 775.97647 MHz -54.35 dBm -41.35 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 20.70 dBm -0.30 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63731 MHz 20.53 dBm | ~9.47 d&
766.000 MHz 788.100 MHz 30.000 kHz 788.09995 MHz -53.76 dBm -40.76 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00045 MHz -53.47 dbm -40.47 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -49.56 dBm -36.56 dB 7865.100 MHz 793.000 MHz 100.000 kHz 786.61713 MHz —44.66 dBm ~31.66 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.91558 MHz -61.29 dBm -26.29 dB 793,000 MHz 806.000 MHz 6.250 kHz 794,04545 MHz -61.13 dBm -26.13 dB.
—
N J Lo L i ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Sp

ur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

Date:

26.MAR, 2020

11:

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PABS
20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA
10 dBm 10 dém
[y
0 de 0. dem ‘
-10 dem - ! ‘ -10 dBm — l
-20 dBm | ! -20 dBm 0
) / L J L
SPURIOUS_LINE_2BS ’_,\_\ | SPURIOUS_LIME_ABS r'\
-40 dBm / l.\_ -40 dBm /
-50 dBm [ 50 dBm. |_
-60 dpm; I o,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit Range Low RangeUp | RBW | Frequency | PowerAbs | Alimit |
763,000 MHz 775,000 MHz 6,250 kHz 773,51048 MHz -60.50 dBm -25.50 db 763.000 MHz 775.000 MHz 6.250 kHz 767.10585 MHz -61.30 dBm -26.30 de
775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -38.24 dBm -25.24 di 775.000 MHz 775.900 MHz 100.000 kHz 775,87348 MHz ~48.40 dBm ~35.40 dB
775.900 MHz 776,000 MHz 30.000 kHz 77599535 MHz -41.68 dém -26.68 d& 775.000 MHz 776.000 MHz | 30.000 kHz 775.08566 MHz -52.60 dbm -30.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,42458 MHz 6.48 dém -23.52 d& 776.000 MHz 788,000 MHz 100.000 kHz 782,64735 MHz 6.17 dBm -23.83 dB
786.000 MHz 786.100 MHz 30.000 kHz 788,08317 MHz -44.20 dBm -31.20 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.01623 MHz -33.45 dBm -20.46 dB
788.100 MHz 793.000 MHz 100.000 kHz 78610734 MHz -40.28 dém -27.28 d& 788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -29.83 dBm -16.83 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,37013 MHz -61.24 dém -26.24 dB 793.000 MHz 806.000 MHz | 6.250 kHz 793.05844 MHz -60.24 dm -25.24 db
) —
1 [ 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

oo
pectrur =[] spectrum v
Ref Level 30.00 dém  Offset 10.40 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbifte —$BUBIOUS ) INE ABS PABS 20 dbifpe—fRURIALS } INE ARG |
I ]
10 dB |P 10 B H
0dBm ,!‘ 0 dBm ‘1
-10 B - -10 dBm [l I
-20 o ! ]| -20 dBm
o [ e [
SPURIOUS_LINE_ABS, 'l( i SPURIOUS_LINE_ABS_ J[ k
-40 d l\_j -40 dBm U‘ \
-50 dB Tl | -50 dBm VN, I“"
0 g8, ; |50 dB: :
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.01099 MHz -61.42 dBm -26.42 db 763.000 MHz 775.000 MHz .250 kHz 767.14186 MHz -61.29 dBém -26.29 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.89955 MHz -45.23 dBm -36.23 di 775.000 MHz 775.900 MHz 100.000 kHz 775.12183 MHz -49.56 dBém -36.56 db
775.900 MHz 776.000 MHz 30.000 kHz 775.97498 MHz -53.35 dBm -40.35 di 775.900 MHz 776.000 MHz 30.000 kHz 775.92862 MHz -54.49 dBm -41.49 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.21269 MHz 19.65 dém -10.35 d& 776,000 MHz | 788.000 MHz 100.000 khz 786.62737 MHzZ 10.65 dem | ©10.35 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.07448 MHz -54.08 dBm -41.08 d& 788,000 MHz 798,100 MHz 30.000 kHz 788.02293 MHz -52.56 dém -39.56 dB
768.100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -49.60 dBm -36.60 d& 786.100 MHz 793.000 MHz 100.000 kHz 788.78287 MHz ~45.11 dém -32.11 dB
793.000 MHz 806.000 MHz 6.250 kHz B804.61688 MHz -61.26 dBm -26.26 dB 793,000 MHz 806.000 MHz 6.250 kHz 902.04545 MHz -61.26 dBm -26.26 dB.
j J v ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum x| spectrur
Ref Level 30.00 dBm  Offset 10,40 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbie—$PURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA
10 dem 10 dBm
- [
ode 0 dem = ‘
-10 dBm — } ‘l -10 dem: — ‘
-20 dBm T i -20 dBm l |‘
e ! L A an_ .J‘ N
SPURIOUS_LINE_ABS | SPURIOUS_LIME_ABS_ {—-\\
-40 dBm \l\ 40 dem \
50 dam [ S -50 dBm I..
e 50 B 1
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Freguency PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency |__PowerAbs | Alimit |
763.000 MHz 775.000 MHz 6,250 kHz 773.63936 MHz -60.66 dém -25.66 db 763.000 MHz 775.000 MHz 6.250 kHz 77422677 MHz -61.47 dBm -26.47 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -38.18 dém -25.18 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -48.76 dBm Z35.76 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98536 MHz -42.05 dBém -29.05 dB 775.900 MHz 776.000 MAz | 30,000 kHz 775.07977 MHz 53.17 dBm Za0.17 dB
776.000 MHz 788,000 MHz 100.000 kHz 781 54446 MHz 5.68 dém -24.32 dB 776.000 MHz 788,000 MHz 100.000 kHz 782,33566 MHz 5.41 dBm -24.50 dB
788.000 MHz 7868.100 MHz 30.000 kHz 78603452 MHz 45.55 dBm -32.55 d8 788.000 MHz 786.100 MHz 30.000 kHz 788.08207 MHz -33.98 dBm -20.98 dB
788.100 MH2 793.000 MH2 100.000 kHz 78811713 MHz -41.80 dBm -26.80 d 788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -30.31 dBm -17.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 79573377 MHz -61.28 dBém -26.28 dB 793.000 MHz 806.000 MHz | £.250 kHz 793.00649 MHz -60.46 dBm -25.46 dB
Y —
i A il g

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
pectrur =[] spectrum v
Ref Level 30.00 dém  Offset 10.40 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck
20 dbiffe—fBUBLOUS | INE ABS paks 50 dbifie—BRURIOUS | INE ARG ]
10dB ﬂ 10 dB H
0dBm | 0 dBm H
-10 B h\ -10 dBm 1 I
-20 de: H i -20 dBm ! L
SPURIBUS_LINE_ABS, 1 I\ SPURIOUS_LINE_ABS_ 1 I\
-40 o fJ 40 dBm. L)j’ \
-50 dB \J A, I 50 dBm £ "—"\-
1 Lo20.J8m. T
Start 763.0 MHz 7007 pts Stop B806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Pawer Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 767.10589 MHz -61.10 deém -26.10 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.36464 MHz -61.35 dBm -26.35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.51923 MHz -49.45 dBm -36.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.47338 MHz -49.56 dBm -36.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92163 MHz -54.22 dBm -41.22 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99775 MHz -54.25 dBm -41.25 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 18.70 dBm -11.30 d& 776.000 MHz | 798.000 MHz 100.000 kHz 786.62737 MHz 18.62 dBm | “11.38 dB
766.000 MHz 788.100 MHz 30.000 kHz 788.03232 MHz -53.97 dBm -40.97 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.07488 MHz -53.32 dbm -40.32 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.30804 MHz -49.70 dBm -36.70 dB 7865.100 MHz 793.000 MHz 100.000 kHz 786.76776 MHz ~45.19 dBm “32.19 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.51299 MHz -61.23 dBm -26.23 dB 793,000 MHz 806.000 MHz 6.250 kHz 500.99351 MHz Z61.27 dBm _26.27 dB
j J v ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum x| spectrur

Ref Level 30.00 dBm  Offset 10,40 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.40 dg Mode Auto Sweep

SGL Count 100/100 SGL Count 100,100

@1 AvoPwr [@1 avgPwr
Limit ¢heck PABS Limit heck PARS

20 dbie—$PURIOUS | INE ABS paks 20 dbipe—$RURIONS | INE ABS DA

10 dem: 10 dBm

o de [ 0dem - —l‘

-10 dem = I ‘l -10 dBm — \

-20 dem J \\ -20 dBm ! L

SPURIOUS_LINE_ABS SFURIDUS LINE_ABs J

— K OUS_LINE_ABS r\

-40 dBm ﬁ“ -40 dBm \

-50 d8m { ! 50 dBm
d =l A0, 4B I

Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions

__Rangelow | RangeUp | RBW | Freguency PowerAbs |  Alimit | Rangelow | Rangeup | RBW | Frequency |__PowerAbs | Alimit |
763.000 MHz 775.000 MHz 6,250 kHz 77461039 MHz -60.88 dBm -25.88 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -61.28 dBm -26.28 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89236 MHz -39.83 dBm -26.63 dB 75.000 MHz 275.900 MHz 100.000 kHz 77599146 MHz 49,32 dBm “36.32 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98756 MHz -43.26 dBm -30.26 dB 775,900 MHz 776.000 MHz | 30.000 kHz 77506588 MHzZ 5306 dbm 20,96 db
776,000 MHz 788,000 MHz 100,000 kHz 780,98102 MHz 4.69 dBém -25.31 dB 776,000 MHz 783,000 MHz 100,000 kHz 782,34765 MHz 4,53 dBm -25.42 dB
788.000 Mz 786,100 MHz 30.000 kHz 786.03162 Mz -48.42 dBm -35.42 d 788.000 MHz 788.100 MHz 30.000 kHz 788.02483 MHz -35.26 dBm -22.26 dB
788.100 MHz 793,000 MHz 100,000 kHz 786,21014 MHz “44.71 dém -31.71 d& 788.100 MHz 793,000 MHz 100.000 kHz 788,11224 MHz -31.34 dBm -18.34 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.13536 MHz -61.27 dém -26.27 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.77273 MHz -61.12 dBm -26.12 dB

Y —
Il - | >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.40 dB

Mode Auto Sweep

Sp

m

Ref Level 20.00 d&m
SGL Count 100/100

Offset 10,40 d&

Mode Auto Sweep

(@71 Avapwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbffie—bourious bine aps | pabs 20 dbife—pRURIOLS LINE ABS | pARS
l\ 10 B W|
[
h 0 dBm H
— ! -10 dBm } |
f) |L 20 dem ‘ l\
P i an |
SPURIOUS_LINE_ABS, " \ SPURIGUS_LINE_ABS f‘ L
L 40 dem
S AALA T, oo n AR N
| I
i 0.5Bm - i
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MAz ©.250 kHz 763.42557 MHz -61.20 dem -26.29 d& 763.000 MHz 775.000 MHz &.250 kHz 764.49251 WHz ~61.30 dem -26.30 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.81773 MHz -45.16 dem -36.16 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.20924 MHz 42,40 dBm -36.40 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98806 MHz -53.86 dBm -40.86 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99895 MHz -54,32 dém -41.32 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.81 dem -9.19 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 20.35 dem 965 de
768.000 MHz 788.100 MHz 30.000 kHz 788.04900 MHz -54.25 dBm -41.25 db 788,000 MHz 788,100 MHz 30.000 kHz 788.02572 MHz -53,61 dim -40.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.76538 MHz -47.47 dBm -34.47 dB 786.100 MHz 793.000 MHz 100.000 kHz 790.85839 MHz 46.53 dBm 33.53 db
753.000 MHz 806,000 MHz 6.250 kHz 805.16234 MHz -61.15 dBém -26.15 dB 203,000 MHz 506,000 MHz 5.250 kHz H02.64266 MHz 61.20 dBm 26.29 dp
™ g
) - ( ) ]
Date: 26.MAR.2020 12:19:48 Date: Z26.MAR.2020 12:
Band Edge / Full RB
Spectrum I :%J
Ref Level 30.00 dém  Offset 10.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dhiffe—BDURIONS J INE ARS DAES
10 dBm
I
0 dem l
-10 dBm — \
20 dBm -
o / \
SPURIOUS_LINE_ABS_ /_/ “"r\\
-40 dBm /
-50 dBm |-
S48, e o
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.89111 MHz -61.05 dBm -26.05 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -41.04 dBm -28.04 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98686 MHz -45.27 dBm -32.27 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.44855 MHz 3.59 dBm -26.41 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01823 MHz -35.74 dBm -22.74 db
788,100 MHz 793,000 MHz 100.000 kHz 788.20524 MHz -31.59 dBm -18,59 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -57.78 dBm -22,78 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @) ([ spectrum iz
Ref Level 30.00 dBm Offset 10.40 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 10.40 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbi BOURIOUS ) INE ABS PABS 20 db?‘? —$RURIQUS JINE ARS | DABS T
] 1068 ‘|
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Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MAz ©.250 kHz 769.22777 MHz -61.31 dém -26.31 de 763.000 MHz 775.000 MHz 6.250 kHz 772.38062 MHz -61.30 dBm -26.30 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.87527 MHz -45.28 dem -36.28 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.77098 MHz -49.54 dBm -36.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91893 MHz -53.86 dBm -40.86 dB 775,000 MHz 776.000 MHz 30.000 kHz 775.06738 MHz “54.43 dBm “41.43 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 19.60 dBm -10.21 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 18.79 dBm 21021 dB
766.000 MHz 788.100 MHz 30.000 kHz 788.00165 MHz -54.27 dBm -41.27 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02602 MHz -52,50 dbm -39.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.76538 MHz -48.27 dBm -35.27 dB 7865.100 MHz 793.000 MHz 100.000 kHz 790.7604% MHz 46,72 dBm -33.72 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.99351 MHz -61.33 dBm -26.33 dB 793,000 MHz 806.000 MHz 6.250 kHz 798.26623 MHz Z61.01 dBm Z26.01 dB
w ;
I - ( Il ]
Date: 26.MAR.2020 12 Date: 26.MAR.2020 12:
Band Edge / Full RB
Spectrum I :%J
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SGL Count 100/100
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 772.64436 MHz -61.08 dBm -26.08 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -41.59 dBm -28.59 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98556 MHz -44.97 dBm -31.97 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.48452 MHz 2.78 dBm -27.22 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07168 MHz -36.02 dBm -23.09 db
788,100 MHz 793,000 MHz 100.000 kHz 788.25909 MHz -32.03 dBm -19.03 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -57.77 dBm -22,77 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @) ([ spectrum iz
Ref Level 30.00 dBm Offset 10.40 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 10.40 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
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Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.85514 MHz -61.41 dem -26.41 de 763.000 MHz 775.000 MHz &.250 kHz 766.53047 MHz -61.28 dBm -26.28 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.72153 MHz -48.27 dem -35.27 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.20904 MHz -42.47 dBm -36.47 db
775.900 MHz 776.000 MHz 30.000 kHz 775.90355 MHz -52.82 dBm -39.82 dB 775,000 MHz 776.000 MHz 30.000 kHz 775.99196 MHz -54,51 dém -41.51 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 13.66 dBm -11.34 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 18.50 dBm 1141 d8
766.000 MHz 788.100 MHz 30.000 kHz 768.08646 MHz -54.39 dBm -41.39 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.04011 MHz -53,75 dbm 40,79 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.81434 MHz -48.19 dBm -35.19 dB 7865.100 MHz 793.000 MHz 100.000 kHz 79077517 MHz ~46.71 dBm 3371 db
793.000 MHz 806.000 MHz 6.250 kHz 804.35714 MHz -61.34 dBm -26.34 dB 793,000 MHz 806.000 MHz 6.250 kHz 501.53896 MHz Z61.28 dBm “26.28 db
w ;
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Date: 26.MAR.2020 12 Date: 26.MAR.2020 12:30:31
Band Edge / Full RB
Spectrum I :%J
Ref Level 30.00 dém  Offset 10.40 dB Mode Auto Sweep
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Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.02298 MHz -60.98 dBm -25.98 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -42.93 dBm -29.93 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98606 MHz -46.55 dBm -33.55 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.30470 MHz 1.87 dBm -28.13 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09965 MHz -37.31 dBm -24.31 db
788,100 MHz 793,000 MHz 100.000 kHz 788.14650 MHz -33.41 dBm -20.41 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.03247 MHz -58.69 dBm -23,69 dB
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Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

Spect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit 11r~rk PAES
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz ~56.06 dbm ~43.06 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz -55.97 dBm -42.97 dB
806.000 MHz 1.000 GHz 100.000 kHz 820.88206 MHz -58.54 dbm -45.54 dB 806,000 MHz 1,000 GHz 100.000 kHz 968.92704 MHz -58.24 dBm -45.24 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -48.62 dBm -35.62 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.64734 GHz -48,93 dBm -35.93 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99335 GHz -43.06 dBm -30.06 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99685 GHz -42.96 dBm -29.96 di
— —
] o Ax

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

Spect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep
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ne SPURIOUS | INE_ABS PABS ne $PURIOUS |INE_ABS
10 iR -10 defE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 d8 -30 dBm
-40 dBm -40 dBm
o~ ___—1 I B
-50 dBm— - -50 dBm iy
2 3
70 dB 70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency |  Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 256.20065 MHz ~56.36 dBm ~43.38 dB 30.000 MHz 763.000 MHz | 100.000 kHz 256.20065 MHz -56.20 dBm ~43.20 dB
806.000 MHz 1.000 GHz 100.000 kHz 946.43426 MHz -58.45 dBm -45.45 dB 906.000 MHz 1.000 GHz 100.000 kHz 982.98501 MHz -58.33 dBm -45.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -48.40 dBm -35.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.64934 GHz -48.76 dBm -35.76 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.98385 GHz -43.19 dBm -30.19 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99835 GHz -42.94 dBm -29.94 dB
— —
] o [
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LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz ~56.36 dBm -43.36 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz -56.17 dBm -43.17 dB
806.000 MHz 1.000 GHz 100.000 kHz 950.50625 MHz -58.42 dbm -45.42 dB 806,000 MHz 1,000 GHz 100.000 kHz 823.01459 MHz -58.45 dBm -45.45 db
1.000 GHz 3.000 GHz 1.000 MHz 2.62034 GHz -48.84 dBm -35.84 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.66383 GHz -48.65 dBm -35.65 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99785 GHz -43,15 dBm -30.15 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99885 GHz -42.96 dBm -29.96 di
— —
L J o Ax

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.40 dB Mode Auto Swesp

P!

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1040 dg Mode Auto Swesp
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency |  Power Abs ALimit
30,000 MHz 763.000 MHz 100.000 kHz 256.20065 MHz -56.32 dBm -43,32 dB 30,000 MHz 763.000 MHz | 100.000 kHz 256.20065 MHz -56.14 dBm -43,14 dB
806.000 MHz 1.000 GHz 100.000 kHz 861.60170 MHz -58.48 dBm -45.48 dB 806,000 MHz 1.000 GHz 100.000 kHz 968.44228 MHz -58.32 dém -45,32 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.70632 GHz -48.58 dBm -35.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68533 GHz -48.82 dBm -35.82 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99585 GHz -42.75 dBm -29.75 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99685 GHz -42.90 dBm -29.90 dB
— —
] o [
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SPORTON LAB.
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Report No. : FG010720B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum [ spec
Ref Level 0.00 dém  Offset 10.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 10,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz -56.33 dBm -43.32 dB 30,000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz -56.10 dBm -43.10 dB
806.000 MHz 1.000 GHz 100.000 kHz 875.85357 MHz -58.50 dbm -45.50 dB 806,000 MHz 1,000 GHz 100.000 kHz 869.13583 MHz -58.44 dBm -45.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64884 GHz -48.70 dBm -35.70 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.70882 GHz -48.65 dBm -35.65 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99285 GHz -42.99 dBm -29.99 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.09435 GHz -42,87 dém -20.87 de
— —
J o )| Ax
20 1 06:14

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
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Start 30.0 MHz 18004 pts Stop 8.0 GHz
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Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 256.20065 MHz -56.42 dBm -43.42 dB
806.000 MHz 1.000 GHz 100.000 kHz 970.67216 MHz -58.54 dBm -45.54 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.68633 GHz -48,55 dBm -35.55 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99735 GHz -43.09 dBm -30.09 dB
—
o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-19 of 21




ssamoncas. FCC RADIO TEST REPORT Report No. : FG010720B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum I:I%l

Ref Level 0.00 dém  Offset 10.40 dB Mode Auto Sweep
SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 2E6.20065 MHz ~56.35 dbm -43,35 dB
806.000 MHz 1.000 GHz 100.000 kHz 877.59870 MHz -58.55 dbm -45.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65634 GHz -48.66 dBm -35.66 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99135 GHz -42.93 dBm -29.92 dB
— —
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Report No. : FG010720B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0003
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG010720B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.42 4.64 481 5.91
Middle CH 3.51 4.58 4.81 5.80 PASS
Highest CH 3.48 4.46 4.90 5.71
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.97 6.43 - -
Middle CH 6.00 6.43 - - PASS
Highest CH 6.20 6.35 - -
TEL : 886-3-327-3456 Page Number D Al7-10f 24
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LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum [ Spectrum [
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum [ Spectrum [
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